EOTA Member

| TC [=)

according fo www eota.ey

Istituto per le Tecnologie % U % European Organisation for
. Technical Assessment

della Costruzione Regutation (EU) Organisation Européenne

Consiglio Nazionale delle Ricerche o e pour I'évatuation technique

Via Lombardia 49 - 20098 San Giuliano Milanese — laly

tel: +39-02-9806.1 - Telefax: +39-02-98280088

e-mail: info@itc.cnr.it * ‘jﬁ’ *

Evaluation Report ETA-17/0700 of 13/09/2017

(English language translation; the original version is in Italian)
GENERAL PART

Trade name of the construction praduct “PIZ CLADDING SYSTEM”

Product family to which the construction PAC 04: THERMAL INSULATION PRODUCTS
product belongs VETURE KIT - Prefabricated unit for external
wall insulation

Manufacturer PIZ S.r.l.
Via dei Molini 22
1-23013 Cosio Valtellino (SO) Italy

Manufacturing plant PIZS.r.l.
Via dei Molini 22
1-23013 Cosio Valtellino (SO) Italy

This Evaluation Report contains: 15 pages

ER for ETA 17/0700 v01 of 13/08/2017 page 1 of 15



Introduction

This Evaluation Report describes the results of the tests that have been carried out to assess the
characteristics and performances of Véture kit “PIZ CLADDING SYSTEM?", introduced by PIZ S.r.l.,
in accordance with the CPR Basic requirements for construction works (BWR) as specified in
chapter 5 of the ETA Guidance 017 (called ETAG 017 in the following text) used as EAD (European
Assessment Document). All the tests of this assessment have been carried out in accordance with
the methods envisaged in ETAG 017.

A.

DESCRIPTION OF THE KIT “PIZ CLADDING SYSTEM"”

Véture kit comprises the components described in § 1 of the related ETA, which are factory-
produced by the ETA Holder or by his suppliers. The configurations are described in the table

below.
Total Insulation Horizontal Size Horizontal | Vertical
Insulation | profile joint joint
Trade name thickness | thickness type typology length | width
{(mm} {mm) used mm mm 1] 15 o | 15
| from
A ' profile of | O™ | 400
STANDARD 54 45 EPS 47 mm 300 1o to yes | yes | yes| yes
54 1500 620
from
from
E E PIZ PLUS 66 57 EPS L] 300 to U no | yes | yes| yes
= 59 mm 1500 to
Q 620
e from
o from
z PIZ HE9 89 80 EPS pg‘:ﬁr's"‘:f 300 to 4330 yes | yes | yes| yes
g 1500 620
5' PIZ ROCK o from
METABIO profile of 380
N
a | 0| sTanDARD | OB = L/ 47 mm 33,%3’ o | Yes | ves |ves|yes
8 2 54 620
from
N t PIZ ROCK from
& 2| METABIO 91 80 MW péﬁ’ﬁr'ﬁnff 300 to 33,0 yes | yes | yes| yes
HB89 1500 620

1141
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Tab. 1: Cladding elements and configurations

EVALUATION OF DATA

TESTS ON SYSTEM

REACTION TO FIRE of “PIZ"” configuration
The reaction to fire tests for both configurations were carried out by CSTB.Cladding system
consisting of panels assembled on aluminium horizontal profiles, the whole tested screwed
on A2-51,d0 class fiber-cement substrate.
System consisting of an hydraulic mortar facing reinforced with glass fibers and an E class
fire retarded expanded polystyrene core.
Tested versions: “JOINT 0" {vertical joint element between the panels spaced out 1 mm
apart carried out by a PVC profile) and “JOINT 15" (vertical joint element between the
panels spaced out 15 mm apart carried out by an aluminium profile)
Nominal thickness of the polystyrene insulating material: from 45 to 80 mm.
Nominal thickness of the mortar facing: 8 mm {version “JOINT 15") and 8@ mm (version
“JOINT Q7). Nominal density of the polystyrene insulating material: 20 kg/m3.
Nominal density of the mortar facing: 1925 kg/m3.
Colors: grey (polystyrene) and various (facing).
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Number Results
Test method Product Parameters Compliance
of tests
parameters
EN iSO 11925-2 PIZ 6 Fs > 150 mm Not reached
30s surface exposure (Mortar facing} Filter paper Nat ignited
EN iSO 11925-2 PIZ 6 Fs > 150 mm Not reached
30s surface exposure (Mortar facing) Filter paper Not ignited
S P PIZ‘ . Fs > 150 mm Not ignited
3J0s edge exposure (Polystyrene insulation 6 . Not ianited
) . . Filter paper ot ignite
specimen turned at 90 material)
Tab. 2: Test results
Results
Number Continuous
Test method Product of tests Parameters parameters: Compliatnce
fmean value | Parameters
FIGRA o.2m (W/s) 0.0 -
FIGRA g.am 0.0 -
LFS - Not reached
PIZ THRs00s {MJ) 0.2 -
EiRs s . SMOGRA (m?/s?) 0.0 -
TSPsaos (M?) 11.0 -
Flaming drt?plets or ) None
debris
- means not applicable
Tab. 3: Reaction to fire
Classification : B-s1,d0
Fire behaviour Smoke production Flaming droplets or
debris
B - 51 , do

Tab 4: Reaction to fire classification for PIZ system

This classification is valid for the following product parameters:
- the versions “Joint 15" and “Joint 0",
- an E class expanded polystyrene insulating material,
- a nominal thickness of polystyrene < 80 mm,
- a nominal density of polystyrene < 20 kg/m?,
- a nominal thickness of the mortar facing of 2 8 mm,
- a nominal density of the mortar facing of 1925 + 75 kg/ m®
- Grey colour (polystyrene) and various (facing)
The classification is valid for the following end use conditions:
mechanically fixed to any A1 or A2-s1,d0 class substrate with a density 2 1600 kg/m?
(excluding paper-faced gypsum plasterboard)
- with or without air gap.
1.1.2 REACTION TO FIRE of “PIZ ROCK METABIO”
Véture cladding system consisting of a hydraulic mortar facing reinforced with glass fibers
and a A1 class double density stone wool insulating material
Nominal thickness of the insulating material: 45 mm and 80 mm.
Nominal thickness of the mortar facing: 9 mm,
Average nominal density of insulation material: 110 kg/m?,
Nominal density of the mortar facing 1925 + 75 kg/m°.
Colours: light brown and various (facing).
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Results
Number Continuous

Test method Product of tests Parameters AT Compliance
Mean value A

AT (°C) 3.9 -

Mineral wool 5 ti(s) 0 -

ENISO 1182 Am (%} 3.1 -

AT (°C) 0.89 -

Facing 5 ti(s) 0 -

Am (%) 9.1 -

Mineral 3 PCS (MJ/kg) 1.2 -

wool
ENISO 1716 Facing 3 PCS (MJ/kg) 0.0 -
Whole product )
i) - PCS (MJ/kg) 04

- means not applicable
Tab. 5: Test results

Classification : A1

Fire behaviour Smoke production Flaming droplets or
debris

Al = = -

Tab. 6: Reaction to fire classification for PIZ Rock Metabio system

Field of application

this classification is valid for the following product parameters

- a nominal thickness of the insulating material: 245 mm

- an average density of the insulation material: 110 kg/m?,

- a nominal thickness of the mortar facing of 2 9 mm,

- a nominal density of the mortar facing of 1925 kg/ m® £ 75 kg/m?3.
- a light brown colour and various colours facing.

1.2 Hygiene, health and the environment

1.2.1  Water absorption by capillarity
Water absorption by capillarity were tested by CSTB according to § 5.3.4.1 of ETAG 017
used as EAD . The results is valid also for “PIZ ROCK METABIO”

glcénfiguratlon Average water absorption (kg/m?)
10 min 30 min 1h 1h30 6h 24 h
EPS 80mm 0,01 0,03 0,04 0,06 0,12 0,29
Skin 8 mm 0,02 0,02 0,04 0,05 0,11 0,25
0,01 0,02 0,03 0,04 0,10 0,24
Average 0,01 0,02 0,03 0,05 0, 11 0,26

Tab. 7: Water absorption by capillarity of the configuration “PI1Z"

Safety in use

Wind suction test

The bond strength was determined in accordance with § 5.4.1.1 of ETAG 017 used as
EAD. The distance between rail fixings is 900 mm.

Tests on the configurations PIZ was performed by CSTB (F), the tests on the configurations
P1Z ROCK METABIQ by ITC-CNR (I).

The results of the different configurations are listed below.

kol
W W
—

ER for ETA 17/0700 vO1 of 13/09/2017 page 4 of 15



Horizontal joint: 1 mm
Vertical joint: 1 mm

i 4,8 mm

Test specimen Failure value Q :ﬂ;:;_:;r:um deflection of Type of failure
Dimensions {H x L) : 450

x 1500 mm Deflection of aluminium
Thickness: 54 mm 3780 Pa 9.0 mm profiles and profiles let
Horizontal joint : 15 mm escape a véture unit
Vertical joint : 15mm

Dimensions (H x L) : 450

x 1500 mm Deflection of aluminium
Thickness : 54 mm 6270 Pa 6,1 mm profiles and perforation in
Horizontal joint : 1 mm the profiles

Vertical joint : 1 mm

Dimensions (H x L) : 600

x 1500 mm .

Thickness : 54 mm 4000 Pa 6,1 mm s;:‘:;“gn'i‘t’p‘“’e -ife]
Horizontal joint : 15 mm

Vertical joint : 15 mm

Dimensions {H x L) : 600

x 1500 mm Deflection of aluminium
Thickness: 54 mm 3300 Pa profiles and profiles let

escape a véture unit

Tab. 8: Wind failure values for PIZ STANDARD 54

Test specimen

Fatlure value Q

Maximum deflection of
profile

Type of failure

1500 mm

Thickness : 65 mm
Horizontal joint : 15 mm
Vertical joint : 15 mm

Dimensions {(H x L) : 600 x

4897 Pa

4,7 mm

Bending rupture of a
véture unit

1500 mm

Thickness: 65 mm
Horizontal joint : 15 mm
Vertical joint : 1 mm

Dimensions (Hx L) : 450 x

8319 Pa

9.5 mm

Escape of a veture unit
on top of the test rig

Tab. 9: Wind failure values for PIZ PLUS

Test specimen Failure value Q :ﬂre::;_:;:um e Type of failure
Dimensions (H x L) : 600

x 1500 mm

Thickness: 89 mm 6053 Pa 14,7 mm Full ihrough of profiis
Horizontal joint: 15 mm

Vertical joint: 15 mm

Dimeansions (H x L} : 450

x 1500 mm

Thickness: 89 mm 8000 Pa 7.5 mm f'::;'“';:‘;“gh of profile
Horizontal joint: 1 mm

Vertical joint: 1 mm

Tab. 10: Wind failure values for PIZ 89

ER for ETA 17/0700 v01 of 13/09/2017
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Maximum
Failure Maximum deflection
Test specimen value Q deflection of panel Type of failure
of profile {middle

span)
Dimensions (H x L) : 600 x 1500 mm Bending strength
Thickness : 54 mm failures of both
Harizontal joint : 1 mm I kAl central and side
Venrtical joint : 1 mm panels
Dimensions (H x L) : 450 x 1500 mm Failure of the cement
Thickness : 54 mm notches of the side
Horizontal joint : 1 mm 4056Pa | 15.82 mm cfly panels and bending
Vertical joint : 1 mm strength failures

Tab. 11: Wind failure values for PIZ ROCK METABIO STANDARD 54

Cancq n Spostamenti verticali {mm)
depressione
53 — T TS
0 0,00 0,00 0,00 0,00 0,00 0,00 0,00
300 0,22 0,31 0,25 0,45 2,16 226 1,89
0 0 (i} 0 0 0 0 0
300 0,26 0,35 0,28 0,49 2,46 259 220
0 0 0 0 0 0 0 0
500 0,37 0,47 0,34 0,63 3,40 354 313
0 0,09 0,15 0,13 0,16 118 110 1,00
1000 0,64 0,74 0,44 0,96 5,85 6,08 564
0 .15 0,21 0,16 0,21 1,80 199 1,76
1250 0,78 0,90 0,50 1,14 6,98 731 683
0 0,23 0,29 0,22 0,29 2,60 2,80 251
1500 0,96 1,09 0,56 1,35 8,39 8,85 830
0 0,26 0,32 0,21 0,33 278 297 264
1750 1,24 1,3 0,62 1,65 10,80 [ 1155 | 10,43
0 0,39 0,39 0,23 0,44 3,83 423 349
2000 1,52 1,50 0,65 1,89 1326 | 1399 | 1270
0 0,53 0,47 0.24 0,62 4,28 454 382
2250 1,84 1,83 0,78 2,27 16,77 | 1776 | 1580
0 0,69 0,63 0,28 0,68 6,20 681 551
2480 2,16 2,21 0,93 2,67 21,52 | 2332 | 2037
0 0.65 0.48 0.28 0.69 3445 | 17,04 282
Tab. 12: Experimental data for PIZ ROCK METABIO STANDARD 54
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Tab.13: Load test - load-displacement diagram for PIZ ROCK METABIO STANDARD 54

ER for ETA 17/0700 v01 of 13/09/2017

—1
—2
—5

page 6 of 15




Tab. 14: Experimental data for PIZ ROCK METAB!O STANDARD 54
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Carico in . _
depressione Spostamenti verticali (mm})
Pa T 4
0 0,00 0.00 0.00 0,00 0,00 0,00 000
300 1,05 1,1 0,00 0,00 231 183 163
0 0,00 0.00 0,00 0,00 0,00 000 000
300 1,11 1,16 0,00 0,00 2,38 186 1,65
0 0.00 0.00 0,00 0,00 0,00 000 000
500 1,58 1,56 0,00 1,10 2,91 232 217
0 0,00 0,00 0,00 0,00 0,00 0.00 000
1000 2,75 2,57 1,45 1,57 4,09 325 3,10
0 0.00 0,00 0.00 0,00 0,00 000 0.00
1250 347 317 1,74 1,84 4,65 370 3,56
0 .21 0,00 0,00 0,00 0,00 0.00 000
1500 3,89 3,53 2,01 2,20 516 428 4,16
0 1,44 1,08 0,00 0,00 1,20 0,00 0,00
1750 4,36 3,94 2,30 2,60 579 493 4,85
0 1,66 1,24 0,00 0,00 1,41 0,00 0,00
2000 4,80 4,35 2,63 3,05 6,58 563 5,55
0 1,85 1,41 0,00 0,00 1,73 1,04 123
2250 5,39 4,98 323 3,77 8,06 740 6,59
0 2,09 1,68 0,00 0,00 227 173 159
2500 6,16 5,79 4,06 4,64 9,59 9,02 8,07
0 2,44 2,10 1,41 1,32 2,83 230 220
2750 10,10 9,03 592 572 12,46 10,56 943
0 4,53 3,90 2,68 224 4,15 315 285
3000 1,15 10,05 6,72 6,38 14,64 12,70 10,79
0 517 4,50 319 2.60 4,99 404 353
3250 13,25 11,65 7.57 6,89 16,52 14,50 12,82
0 6.66 5,63 3.82 2,98 598 478 4,45
3500 15,53 13,40 8,52 7,41 19,24 16,16 14,49
0 7.61 6,43 4,43 337 6,93 5,56 515
3750 16,36 14,18 9,11 7,84 20,50 17,37 15,70
0 8,07 6.86 4,84 372 7.41% 6,05 554
4000 17,61 15,36 10,08 8,48 22,46 18,13 17,45
0 8,84 7,62 5,55 4,27 8.14 6,69 6.31
4058 18,14 15,82 10,46 8,69 23,49 20,10 18,75
0 9,06 .77 568 4,22 8,99 723 6,86 _

Tab. 15; Load test - load-displacement diagram for PIZ ROCK METABIO STANDARD 54

ER for ETA 17/0700 vO1 of 13/09/2017
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Maximum
Failure Maximum | deflection
Test specimen value Q deflection | of panel Type of failure
of profile | (middle
span)
On account of the extremely curved
Dimensions (Hx L) : shape of the panels under maximum
600x1500 load, the side panels came off the outer
Thickness: 89 4139 Pa | 14,60 mm | 25,50 mm | profile causing side failure (in the
Horizontal joint : 15 mm insulating mass) and cracks on the
Vertical joint : 15mm longitudinal edges of the cement
coaling
Dimensions (Hx L) : 450 x ;
1500 mm | Central profiles detached from the
Thickness:89 mm 4750 Pa | 9,98 mm 14,45 mm | screws which remained on the
Horizontal joint: 15 mm ! substrate
Vertical joint: 15 mm |
Tab. 16: Wind failure values for PIZ ROCK METABIO H89
Canco. n Spostamentl verdicall(mm)
depressione
Fa — T
0 000 0,00 0,00 0,00 0,00 0.00 0,00
300 211 2,19 2,19 2,18 29 2,60 2,63
0 000 0,00 0,00 0,00 0,00 0.00 0,00
300 2,19 226 | 2,77 2,26 3,05 2,75 2,78
0 000 000 | 0,00 0,00 0,00 0,00 0,00
500 342 3,23 kI 3N 4,69 4,31 4,29
o 000 0,00 0,00 0,00 0,00 0,00 0,00
1000 4,67 4,94 4,93 522 7.80 7,60 7,56
0 0,00 0,00 0,00 0,00 0,00 0,00 0,00
1250 496 5,28 5,29 5,62 8,55 8,40 8,33
0 000 0,00 0,00 0,00 0,00 0,00 0,00
1500 5,82 6,32 6,34 6,82 10,62 10,53 10,54
1] 0,00 0.00 0.00 0,00 0,00 0,00 0,00
1750 6.27 6,99 7.01 7,59 12,10 12,11 11,98
0 0,00 000 0,00 0,00 0,00 0,00 0,00
2000 628 7.00 7,03 7,62 12,17 12,22 12,06
] 0,00 0,00 | 0,00 0,00 0,00 0,00 0,00
2250 652 7,38 | 7.42 8,04 13,06 13,16 13,01
] 0,00 0,00 | 000 0,00 0,00 0,00 0,00
2500 680 7.80 7,85 8,49 13,99 14,13 14,02
] 0,00 000 | 000 0,00 0,00 0,00 0,00
2750 717 831 | 838 9,03 15,0 15,19 15,09
0 0,00 000 | 000 0,00 0,00 0,00 1,24
3000 756 887 | 8% 9,59 15,98 16,20 16,08
0 0,00 0,00 | o000 0,00 0,00 1,34 1,62
3250 846 1003 | 1015 10,72 17,94 18,1 18,00
0 158 | 158 | 18 | 136 | 165 | 18 | 204
3500 946 1107 | 1147 11,68 19,94 20,03 20,05
0 185 1,796 | 1,78 1,44 215 2,57 296
arso 10,32 1152 | 1205 12,49 21,51 21,49 21,70
0 263 2,68 2,59 2,27 2,77 314 3,53
4139 13,42 14,60 1450 15,30 25,50 26,20 27
0 268 263 | 254 2,19 3.29 3.63 397

Tab. 17: Experimental data for the configuration PIZ ROCK METABIO H89
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Tab. 18: Load test - load-displacement diagram for PIZ ROCK METABIO H89

Carlc.o_ n Spostamenti verticali {mm})
depressione
Pa P 5 T
0 0,00 0.00 0,00 0,00 0.00 0,00 0,00
300 0,34 0,32 0,30 0,28 0,54 053 072
0 0,02 0,00 0,03 0,00 042 055 0E9
300 0,34 0,33 0,30 0,29 0,59 0,59 079
0 0,02 0.00 0,03 0,00 0.51 0861 0,76
500 0,56 0,56 0,53 0,52 0,84 085 106
0 0,03 0.01 0,04 0,02 0.67 089 1.08
1000 1,30 1,14 0,86 1.07 1,52 148 167
0 0.10 0.07 0,06 0,06 1,10 154 175
1250 1,83 1,57 1,13 1,50 2,13 2,08 226
0 0,26 0,18 0,13 013 1.47 1,96 215
1500 2,35 2,02 1,45 1,96 2,75 2,71 26
0 0,45 03 0,21 0,20 1,55 177 186
1750 2,99 2,57 1,84 2,50 343 337 3,49
0 0,76 0,54 0,37 0,35 1,87 204 2,13
2000 3,64 313 228 3,05 4,18 414 424
0 1,03 0,80 0,58 0.56 2,15 227 234
2250 4,34 3,78 276 3,63 4,94 488 495
0 1,44 1,18 0,90 088 2,72 282 2,72
2500 5,06 4,43 3,26 4,26 610 614 577
0 1.9 1,63 1,30 1,27 325 337 322
2750 569 50 373 4,83 6,91 702 6,65
0 233 2,04 1,69 1,64 376 389 375
3000 6,50 5,80 4,44 5,69 8,08 BA3 8,06
] 278 249 213 21 4,39 458 447
i2s0 6,91 6,20 4,84 8,21 8,25 9,81 844
0 302 272 237 238 4,688 507 492
1500 7,42 6,67 529 6,74 9,92 1048 | 10,12
0 340 3.08 2mM 276 5,33 549 534
3750 7,98 717 578 7.25 10,69 11,34 11,00
0 3.80 3.44 3,01 3.06 5,80 598 583
4000 8,68 .77 6,25 .80 11,49 1220 12,07
0 425 3.83 332 337 6,38 657 652
4250 9,46 834 6,62 8,20 1235 | 13,01 12,96
¢ 477 424 3,54 3,56 6,81 6,89 6584
4500 10,46 9,04 7.04 8,63 13,33 13,88 13,86
0 549 481 3,89 3,86 7.40 733 727
4750 1,79 9,98 7.61 9,09 1445 | 1473 14,70
) 645 559 4,36 4 8,08 777 7.70
5124 80,46 43,32 70,48 73,90 89,03 80,54 16,19
] 84,85 4.77 74,92 74,16 9232 | 6392 16,19

Tab. 19: Experimental data for PIZ ROCK METABIO H89
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Tab. 20: Load test - load-displacement diagram for PIZ ROCK METABIO H89

1.3.2 Resistance of grooved skin
Tests were assessed by CSTB (F) according to § 5.4.2.2.3 of ETAG 017

Sample n® Thickness of resistant skin Load
(mm) {N)

1 8,0 186

2 8,0 195

3 7.6 184

4 10,0 280

5 8,0 181

6 7.8 172

7 8,4 209

8 9,7 257

9 99 269
Average 8.6 215
Characteristic - 131

Tab. 21: Resistance of grooved skin

1.3.3 Pull-through resistance of fixings from profiles
Tests were assessed by CSTB (F) according to § 5.4.2.2.5 of ETAG 017

o Load
Sample n (N)
1 1552
1400
1498
1542
1621
1643
1748
1454
1476
10 1572
Average 1551
Characteristic 1355
Tab. 22: Pull-through resistance of fixings from profiles

Do~ ||
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1.3.4 Dead load test
Dead load test configuration PIZ was assessed by CSTB (F) and dead load test
configuration PIZ Rock Metabio Standard 54 and PIZ Rock Metabio H89 were assessed by
ITC according to § 5.4.2.3 of ETAG 017as assessed by CSTB (F)
The deformation of profile is assessed compatible with the véture kit all configurations.

Middle rail deflection value
Initial After 1 hour After 2 hours After 3 hours

Test specimen

Dimensions of véture
unit {(H x L): 450 x 600
mm Thickness: 54 mm 1,67 1,62 1,62 1,62
Join between unit: 1
mm

Dimensions of véture
unit (H x L): 450 x 600
mm Thickness: 89 mm 1,05 1,17 1,18 1,18
Join between unit: 1
mm
Tab. 23: Dead load test for configuration PiZ

Andamento delle spostamento del profile
in funzione del tempo

[} I )
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[/} i 1 i :
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Tab.24: Displacement trend of the profile as a function of time for the configuration PIZ Rock Metabio

1.3.5 Resistance to horizontal point loads
The resistance to horizontal point load for véture kits configuration PIZ was assessed by
CSTB (F) according to § 5.4.4 of ETAG 017.
During the test, no permanent deflection, failure or perforation of the skin are noted.
The véture kit is capable of accommodating the horizontally applied loads acting its surface
arising from maintenance, without any reduction in its performances.

The resistance to horizontal point load for véture kits configuration PIZ Rock Metabio
Standard 54 and PIZ Rock Metabio H89 were assessed by ITC according to § 5.4.4 of
ETAG 017.

PIZ ROCK METABIOQ: no permanent deflection, failure or perforation of the skin are noted.
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1.3.6 |mpact resistance
This test was performed in accordance with EOTA Technical Report (001).
This test was performed by CSTB (F) for véture kits configuration PIZ and by ITC for véture
kits configuration PIZ Rock Metabio Standard 54 and PIZ Rock Metabio H89.
The distance between rail fixings is 900 mm

Test specimen Categories

Dimensions of véture unit (H x L): 600 x 600 mm
Thickness of unit: 54 mm Thickness of skin: 8 mm "
Join between unit; 15 mm

Dimensions of véture unit (H x L): 600 x 1500 mm
Thickness of unit: 54 mm Thickness of skin: 8 mm 1]
Join between unit: 15 mm

Dimensions of véture unit (H x L): 450 x 450 mm
Thickness of unit: 54 mm Thickness of skin: 8 mm ]
Join between unit: 15 mm

Dimensions of véture unit (H x L): 600 x 1200 mm
Thickness of unit: 57 mm Thickness of skin: 11 mm il
Joint between unit: 15 mm

Dimensions of véture unit (H x L): 600 x 600 mm
Thickness of unit: 57 mm Thickness of skin: 11 mm |
Joint between unit: 15 mm

Tab. 25: Impact categories for configuration PIZ

Impact resistance for configuration PIZ ROCK METABIO:

Test specimen Categories

PIZ Rock Metabio standard 54 1

PIZ Rock Metabio H89 ]

Tab. 26: Impact categories for configuration “PlZ ROCK METABIO"
14 Energy economy and heat retention
The thermal bridges due to the profiles have been assessed by CSTB (F) according to (EN

10211-2)
Configuration PIZ:

PI1Z Standard PIZ Plus PIZ H89
Jdiliem De=ifam ! it ' &
i — 1= F3 2! ’ '
2 Al : é L ll
Fixing profile ! Bk ;l H’ ¢
e {1 1
Insulation thickness (mm) 45 57 80
Joints 15mm | Omm | 15mm | Omm | 15mm | 0mm
y-values, 200 mm
Wim.K) concrete walt Ul yjs1s Sl
250 mm
masonry wall 0,189 0,224 0,241

Tab. 27: ¥ -values for horizontal profiles W horizontal
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PIZ Standard PIZ Plus PIZ H89

Insulation thickness, mm 45 57 80
Joints 1Smm | OCmm | 15mm | Omm | 15mm | Omm
y-values, 200 mm
I o Telon s & 0,007 <0 0,008 <0 0,006
250 mm
masonrywall | <0 | 0005 | <0 [ 0005 | <0 | 0004

Tab. 28: W -values for vertical profiles ¥ vertical

The thermal bridges due to the profiles were assessed by ITC-CNR (l) according to {(EN
10211-2)

Configuration PIZ ROCK METABIO:

The thermal bridges according to (EN 10211-2) due to the profiles are:

PIZ ROCK METABIO PiZ ROCK METABIO
Standard 54 Has
Insulation thickness,mm 45 mm 80 mm
Joints 0 15 0 15
200 mm
Whorizontal concrete 0,384 0,484 0,437 0,555
WAM.K) [
) 250 mm
masonry 0,138 0,179 0,189 0,242
wall

Tab. 28: ¥ -values for horizontal profiles W horizontal

PIZ ROCK METABIO
Standard 54 PIZ ROCK METABIO H89
insulation thickness,mm 45 mm 80 mm
Joints 0 15 0 15
. 200 mm
[\\w‘:f?r:KI:(E;I] concrete wall 0,01 0,002 0,004 0,001
’ 250 mm
masonry wall 0,007 0,002 0,003 0,001
Tab. 30: W -values for vertical profiles Y vertical
All type of cladding
200 mm concrete wall
Yixation[VW/K] 250 mm negligible
masonry wall

Tab. 31: Point thermal transmission of fixing

Trade name Total thermal resistance in m?
Kw
PIZ STANDARD 54 1,45
PIZ PLUS 1,84
PIZ H89 258
PIZ ROCK METAEBIO STANDARD 54 1,18
PIZ ROCK METABIO H89 211
Tab. 32: Thermal resistance of different PIZ CLADDING SYSTEM configurations
1.5  Durability and serviceability
1.5.1 Thermal shock cycles on the kit

The test was carried out according to § 5.7.3.3 of ETAG 017 by CSTB (F)
Size of panels:; 600 x 750 or 1500 x 89 mm
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Configuration PIZ: 4 panels 600 x 1500 mm; 8 panels 600 x 750 mm.
After the thermal shock cycles, this véture kit doesn’t present any color change,
degradation, deflection, or cracks.

Thermal shock for configuration PIZ ROCK METABIO: no performance determined

C. FACTORY PRODUCTION CONTROL (FPC)

PIZ S.r.l. has a Factory Production Control {FPC) system in the plants and it exercises permanent
internal control of production, including testing of samples in accordance with a control plan.
Within these plans, deposited at ITC-CNR, the following actions are carried out:

- controls for the acceptance of the incoming raw materials,

- controls of stocking phases,

- controls of the production phases through specific tests,

- controls on the finished products through specific tests,

- assessments of the results of the different controls, dealing with no-conformity and defining

corrective actions.

For the components of the kit which PIZ S.r.| does not manufacture by himself, he makes sure that
a proper Factory Production Control carried out by the other manufacturers gives the guaranty of
the components compliance with the European Technical Assessment related to this Evaluation
Report.
The ETA Holder makes sure that materials and components used are in compliance with European
standards in force and he only uses raw materials supplied with the relevant inspection documents
as laid down in the control plan. The provisions taken by the ETA Holder for components not
produced by himseif have been deposited at ITC-CNR.
Details of the extent, nature and frequency of testing and controis to be performed within the
Factory Production Control shall correspond to the control plan which is part of the technical
documentation of ETA related to this Evaluation Report.
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AVAILABLE TEST REPORTS

Test Report 6054/RP/17 issued on 10-02-2017 (Laboratorio componenti e sistemi ITC-
CNR) (wind load resistance PIZ ROCK METABIO system);

Test report of CSTB n°® CL04-053 dated Mai 2004 (wind load resistance PIZ System);

Test report of CSTB n°® CL0O4-059 dated July 2004 {mechanical resistance);

Test report of CSTB n° CL04-059 dated July 2004 (mechanical resistance);

Test report of CSTB n°® CLC11-260311552 dated July 2011 {mechanical resistance);

Test report of CSTB n°® CL04-060 dated September 2004 (Impact resistance);

Test report of CSTB n° 04-018 dated 2004 (Thermal calculations on the PIZ Véture kit);
Test report of CSTB n°® RF 04-012 dated October 2004 (water absorption per capillarity;
Test report of CSTB n°® BV04-325 dated April 2004 (thermal shock);

Thermal calculations on the PIZ ROCK METABIO véture kits determination of W- values n.
1-122016, 20-12-2016 PIZ Zecca;

Thermal calculations on the PIZ véture kits determination of W- values for the thermal
bridges due to the fixing profiles CSTB 27-06-2004;

Reaction to fire classification report of CSTB n° RA11-0275 dated 25" October 2011 {fire
reaction of PIZ);

Reaction to fire classification report of CSTB n® RA14-0117 dated 5"June 2014 (fire
reaction of PIZ ROCK METABIQ).

Test Report 6143/RP/17 issued on 01-08-2017 (Laboratorio componenti e sistemi ITC-
CNR) (dead load test, resistance to horizontal loads, impact test) for PIZ ROCK METABIO
system.

ER for ETA 17/0700 v01 of 13/09/2017 page 15 of 15



